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9.000 kHz 150.000 kHz 1,000 kHz 9.63387 kHz -62.92 dém -20.92 dB ‘ 9.000 kHz 150.000 kHz 1.000 khz 9.07043 kkz -62.35 dBm -20,35 8
150,000 kHz 30.000 MHz 10,000 kHz 24.14033 MHz -57.05 dBm -34.05 dB 150.000 kHz 30.000 MHz 10.000 kHz 26.88379 MHz -57.37 dBm -34,37 d8
30,000 MHz 822,000 MHz 100.000 kHz 821.60440 MHz -45,05 dBm -32.05 d8 | 30.000 MHz 822,000 MHz 100.000 kHz 82160440 MHz -46.09 dBm -33.08 d&
822,000 MHz 851.000 MHz 100.000 kHz 624.33217 MHz 21.31 dém -23.69 d8 | 822,000 MHz 851.000 MHz 100.000 kHz 824.36114 MHz 20.63 dém -24.37 d8
851,000 MHz 1.000 GHz 100.000 kHz | 955.71678 MHz -44.89 dém | -31.89 d8 | 851,000 MHz 1.000 GHz 100.000 kHz 958.24725 MHz -44,85 dém -31.85 d8
1.000 GHz 8.490 GHz 1.000 MHz 6.93122 GHz 24 dBm -19.24 d | 1.000 GHz 8.490 GHz 1.000 MHz 6.93946 GHz -32.14 dBm -19.14 d8
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9.000 kHz 150.000 kHz 1,000 kHz | 10.05644 kHz -63.68 dBm | -30.68 dB 9.000 kHz 150.000 kHz 1.000 khz 9.07043 kHz -63.69 dBm -30.69 d8
150,000 kHz 30.000 MHz 10,000 kHz 23,93150 MHz -57.17 dBm -34.17 dB 150.000 kHz 30.000 MHz 10.000 kHz 2425062 MHz -57.48 dBm 34,48 d8
30,000 MHz 822,000 MHz 100.000 kHz 726.65934 MHz -45.96 dBm -32.96 d8 | 30.000 MHz 822,000 MHz 100.000 kHz 789.16484 MHz -46.20 dBm -33.20 d8
822,000 MHz 851.000 MHz 100.000 kHz 634.29820 MHz 20,15 dém -24.85 d8 | 822,000 MHz 851.000 MHz 100.000 kHz 834.35614 MHz 19.83 dém -25,17 d8
851,000 MHz 1.000 GHz 100.000 kHz 873.10440 MHz -44.59 dém | -31.59 d8 | 851,000 MHz 1.000 GHz 100.000 kHz 910.16833 MHz -44.84 dBm -31.84 d8
1.000 GHz 8.490 GHz 1.000 MHz 6.96979 GHz -32.32 dém -19.32 d6 | 1.000 GHz 8.490 GHz 1.000 MHz 6.91924 GHz -32.61 dBm -19.61 d8
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0.000 kHz | 150.000 kHz 1,000 kHz | 9.21120 kHz | -63.17 dBm | -30.17 dB 9.000 kHz 150.000 kHz 1.000 khz 10.90160 kHz -63.06 dBm -30.06 d8
150,000 kHz 30.000 MHz 10.000 kHz 21.60562 MHz -57.99 dBm -34.99 dB 150.000 kHz 30.000 MHz 10.000 kHz 25,30332 MHz -57.47 dBm 34,47 d8
30.000 MHz 822,000 MHz 100.000 kHz 788.37363 MHz -46.17 dBm -33.17.d8 | 30.000 MHz 822,000 MHz 100.000 kHz 794.70330 MHz -46.16 dBm -33.16 dB
822,000 MHz 851.000 MHz 100.000 kHz 844,29321 MHz 20.91 dém 24,09 d8 | 622,000 MHz 851.000 MHz 100.000 kHz 844,32218 Mz 19.18 dém -25.82 d8
851,000 MHz 1.000 GHz 100.000 kHz 851,52098 MHz -43.27 dém -30.27 d8 | 851,000 MHz 1.000 GHz 100.000 kHz 851,66983 MHz -44.83 dém -31.83 d8
1.000 GHz 8.490 GHz 1.000 MHz 6.97541 GHz 21 dém -19.21 d8 | 1.000 GHz 8.490 GHz 1.000 MHz 6.94395 GHz -32.60 dBm -19.60 d8
) ! T ee T e
“ JL J “ J"u 4

Date: 6.JUN 2024 16:23:53

FCC RF Test Report

19 /23

LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

DC_4A_n5A / 15KHz / 10MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

LCH / DFT-QPSK / Edge_1RB_Left

Spectrum ]

(=)

Ref Level 30.00 dém
SGL Count 30/30

Offset 7.33 dg Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 30/30

Offset 7.33 dé Mode Auto Sweep

@1 AvgPwr @1 avgPwr
Limit fheck PARS Limit ffheck PARS
20 dbife_BPURIOUS | INE_ABS paks 20 cbife—BPLRIOUS | INE_AB paRS
10d 10d
od od
-10 df -10
20 20
S_LINE_ABS_-
Start 0.0 kHz 25006 pts Stop 8.49 GHz Start 0.0 kHz 25006 pts Stop 8.49 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | |__Powerabs |  atimit | |__Rangetow | Rangeup | RBW | Frequenc |  Powerabs |  atimit |
5,000 kHz | 150.000 kHz 1.000 khz | 9.21120 khz -63.54 dBm | -30.54 dB | 9,000 kHz 150.000 KRz 1.000 khz 9.91558 kHz -63.06 dBm -30.06 dB
150,000 kHz 30.000 MHz 10.000 kHz 20.86581 MHz -57.00 dBm 34,00 d8 150,000 kHz 30.000 MHz 10.000 kHz 20.35527 MHz -57.57 dBm -34.57 dB
30.000 MHz 822.000 MHz 100.000 kHz 821.60440 MHz -45.51 dém -32.51 d8 || 30.000 MHz | 822.000 MHz 100.000 kHz 664.15385 MHz -46,07 dBm | -33.07 d8
822,000 MHz 851.000 MHz 100.000 kHz 624.39011 MHz 21.42 dém -23.58 d8 | 622.000 MHz 851.000 MHz 100.000 kHz 824.36114 MHz 19.88 d8m -25.12 d8
851,000 MHz 1.000 GHz 100.000 kHz 873.25325 Mz 44,92 dbm -31.92 d8 | 851.000 MHz 1.000 GHz 100.000 kHz 857.17732 MHz -44,95 dBm -31,95 d
1.000 GHz £.490 GHz 1.000 MHz 6.99451 GHz 31 dBm -19.31 d8 || 1.000 GHz 5.490 GHz 1.000 MHz 6.95968 GHz -32.53 dém -19.53 d8
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Rangelow | Rangeup | RBW. | Frequen: | Ppowerabs | atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit |
9.000 kHz 150.000 kHz 1,000 kHz 9.91558 kHz -63.39 dBm | -30.39d8 | 9.000 kHz 150.000 kHz 1.000 khz 9.07043 kkz -63.62 dBm -30.62 dB
150,000 kHz 30.000 MHz 10.000 kHz 2086581 MHz -57.36 dBm -34.36 dB 150.000 kHz 30.000 MHz 10.000 kHz 21,99328 MHz -57.35 dBm -34,35 d8
30.000 MHz 822,000 MHz 100.000 kHz 804.19780 MHz -46.21 dBm -33.21d8 | 30.000 MHz 822,000 MHz 100.000 kHz 740.90110 MHz -46.35 d8m | -33,35 d8
822,000 MHz 851.000 MHz 100.000 kHz 831.95155 MHz 19,76 dém -25.24.d8 || 622,000 MHz 851.000 MHz 100.000 kHz 831,92258 MHz 19.84 dém -25.16 d8
851,000 MHz 1.000 GHz 100,000 kHz 871.91359 MHz -44.70 dém -31.70 d8 || 851,000 MHz 1.000 GHz 100.000 kHz 898.26024 MHz -44,92 dém -31.92 d8
1.000 GHz 8.490 GHz 1.000 MHz 6.92935 GHz -32.62 dBm -19.62 d8 | 1.000 GHz 8.490 GHz 1.000 MHz 6.99451 GHz -32.67 dém -19.67 d8
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| Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | | _Rangelow | Rangeup | RBW | Frequenc | Powerabs | ALimit |
9.000 kHz 150.000 kHz 1.000 kHz 9.77473 kHz2 -62.66 dBm -29.66 dB | 9.000 kHz 150.000 kHz 1.000 kHz 10.33816 kHz -63.92 dBm -30.92 d8
150,000 kHz 30.000 MHz 10.000 kHz 25.00512 MHz -57.78 dBm -34.78 dB 150.000 kHz 30.000 MHz 10.000 kHz 28.16606 MHz -57.62 dBm -34.62 d8
30.000 MHz 822.000 MHz 100.000 kHz 785,20879 MHz -46,08 dBm -33.08 d8 | 30.000 MHz 822,000 MHz 100.000 kHz 798.65934 MHz -46.10 dBm | -33.10 dB
822,000 MHz 851.000 MHz 100.000 kHz 639.39710 MHz 19.75 dém -25.25 d8 | 622.000 MHz 851.000 MHz 100.000 kHz 839.42607 MHz 19.61 dBm -25,39 d
851.000 MHz 1.000 GHz 100.000 kHz 851.07443 MHz -44.38 dBm | -31.38d8 | 851.000 MHz 1.000 GHz 100.000 kHz 85107443 MHz -44,14 d8m -31,14 d8
1.000 GHz 8.490 GHz 1.000 MHz 6.96006 GHz -32.59 dém -19.59 dB | 1.000 GHz 8.490 GHz 1.000 MHz 6.93684 GHz -32,49 d8m -19.49 d8
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6.1.1. Bandwidth:15MHz

DC_4A_n5A / 15KHz / 15MHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left

LCH / DFT-QPSK / Edge_1RB_Left

Spectrum ]

(=)

Ref Level 30.00 dém  Offset 7.33 dg Mode Auto Sweep

SGL Count 30/30

Spectrum ]

Ref Level 30.00 dm  Offset 7.33 db
SGL Count 30/30

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit §heck Limit ¢heck PARS
20 BiRE. PLURIOLY INE_AB: 20 dhife PLRIOL INE_AB: PABS
10 10
0 0
-10 -10
-20 20
A
e -
Start 9.0 kHz 25006 pts Stop 8.49 GHz Start 9.0 kHz 25006 pts Stop 8.49 GHz
Spurious Emissions Spurious Emissions
| Rangelow | Rangeup | RBW. | Frequency | ___powerabs | Alimit | Rangelow | Rangeup | RBW. | Frequency |___powerabs | ALimit |
9.000 kHz 150.000 kHz 1,000 kHz 9.07043 kHz -63.45 dBm -30.45d8 | 9.000 kHz 150.000 kHz 1.000 khz 9.07043 kHz -63.86 dBm -30.86 d8
150,000 kHz 30,000 MHz 10.000 kHz 27.03289 MHz -57.79 dém -34.79 d8 150.000 kHz 30.000 MHz 10,000 kHz 20,98509 MHz -57.25 dBm -34.25 d8
30.000 MHz 822,000 MHz 100.000 kHz 818,43956 MHz -44.22 dBm -31.22.d8 | 30.000 MHz 822,000 MHz 100.000 kHz 820.02198 MHz -44.52 dBm | -31.52 dB
822,000 MHz 851.000 MHz 100.000 kHz 82447702 MHz 20.62 dém -24.38 d8 | 622.000 MHz 851.000 MHz 100.000 kHz 824.47702 MHz 20.50 dBm -24.50 d&
851,000 MHz 1.000 GHz 100.000 kHz 992.63187 MHz -45.27 dém | -32.27.d8 | 851,000 MHz 1.000 GHz 100.000 kHz 878.46304 MHz -44.84 dBm -31.84 d8
1.000 GHz 8.490 GHz 1.000 MHz 6.96193 GHz -32.20 dBm -19.20 d8 | 1.000 GHz 8.490 GHz 1.000 MHz 6.97578 GHz -32.39 dBm -19.39 d8
) T e T v
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MCH / DFT-Pi2BPSK / Edge_1RB_Left
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Spectrum |
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spectrum |

Ref Level 30.00 dém  Offset 7.33 db
SGL Count 30/30

Mode Auto Sweep

[@1 AvgPwr (@1 avgPwr
Limit §heck PARS Limit §heck PARS
20 dhife—SPURIOUS | INE_ARS, pAkS 20 dbife—EBLIRIOUS | INF_ARS PARS
10 10
0 0
-10 -10
-20 20
_SPURIOUS_LINE_ABS_
-40 di —
o
60
Start 9.0 kHz 25006 pts Stop 8.49 GHz Start 9.0 kHz 25006 pts Stop 8.49 GHz
Spurious Emissions Spurious Emissions
| Rangelow | Rangeup | RBW. 1 Frequency |___Power Abs ALimit Rangelow | Rangeup | RBW. | Frequency |___powerabs | ALimit |
9.000 kHz 150.000 kHz 1,000 kHz 10.47902 kHz -64.00 dBm -31.00d8 | 9.000 kHz 150.000 kHz 1.000 khz 9.07043 kHz -63.20 dBm -30.20 d8
150.000 kHz 30.000 MHz 10.000 kHz 27.27145 MHz -57.51 dBm -34.51 d8 150.000 kHz 30.000 MHz 10.000 kHz 22.08274 MHz -57.60 dBm -34.60 d8
30.000 MHz 822,000 MHz 100.000 kHz 779.67033 MHz -46.15 dBm -33.15 d8 30.000 MHz 822.000 MHz 100.000 kHz 792.32967 MHz -46.10 dBm -33.10 dB
822.000 MHz 851.000 MHz 100.000 kHz 82951798 MHz 20.21 dém -24.79.d8 | 622.000 MHz 851.000 MHz 100.000 kHz 829.46004 MHz 20.65 dBm -24.35 d&
851,000 MHz | 1.000 GHz 100.000 kHz | 860.00549 MHz -45.01 dém | -32.01d8 851,000 MHz 1.000 GHz 100.000 kHz 935.17532 MHz -44,93 dém -31.93 d8
1.000 GHz 8.490 GHz 1.000 MHz 6.99339 GHz -32.70 dBm -19.70 d | 1.000 GHz 8.490 GHz 1.000 MHz 6.96567 GHz -32.79 dBm -19.79 d8
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Limit {fheck PARS Limit {fheck
20 hiRe BPURIOUS INE_ABS PARS 20 dbife$EURIOUS, INE_ABS
10 10
0 o
-10 -10
20 20
SPURIO = | SPURIOUS_LINE_AB: =
-40 d -40 d s
o o
60 60
Start 9.0 kHz 25006 pts Stop 8.49 GHz Start 9.0 kHz 25006 pts Stop 8.49 GHz
| Spurious Emissions
Range Low RangeUp | RBW. 1 Frequency |___powerabs | ALimit | Rangelow | Rangeup | RBW. | Frequency |___powerabs | ALimit |
9.000 kHz 150.000 kHz 1,000 kHz 9.77473 kHz -63.47 dBm -30.47.d8 | 9.000 kHz 150.000 kHz 1.000 khz 9.07043 kHz -62.85 dBm -20.85 d8
150,000 kHz 30.000 MHz 10,000 kHz 27.89768 MHz -57.54 dBm -34.54 dB 150.000 kHz 30.000 MHz 10.000 kHz 164.91009 kHz -57.44 dBm 34,44 d8
30,000 MHz 822,000 MHz 100.000 kHz 718.74725 MHz -46.33 dBm -33.39 d8 30.000 MHz 822,000 MHz 100.000 kHz 771.75824 MHz -46.13 dBm -33,19 d8
822,000 MHz 851.000 MHz 100.000 kHz 634.47203 MHz 20.42 dém -24.58 d8 | 622.000 MHz 851.000 MHz 100.000 kHz 834,50100 MHz 20.30 dBm -24.70 d8
851,000 MHz 1.000 GHz 100.000 kHz | 851.81868 MHz -43.87 dém -30.87 d8 [ 851,000 MHz 1.000 GHz 100.000 kHz 851,81668 MHz -43.5 dém -30.59 d8
1.000 GHz 8.490 GHz 1.000 MHz 6.91662 GHz -32.54 dBm -19.54 d | 1.000 GHz 8.490 GHz 1.000 MHz 6.99076 GHz -32.47 dBm -19.47 d8
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DC_4A_n5A / 15KHz / 20MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

LCH / DFT-QPSK / Edge_1RB_Left

Spectrum ]
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Ref Level 30.00 dém
SGL Count 30/30
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Spectrum

Ref Level 30.00 dém Offset 7.33 dé Mode Auto Sweep

SGL Count 30/30

@1 AvgPwr @1 avgPwr
Limit fheck PARS Limit ffheck PARS
20 dbife—_BPURIOUS | INE_ABS paks 20 cbifE—BPLRIOUS | INE_AB paRS
10d 10d
od od
-10 df -10
20 20
SPURIOUS_LINE_ABS_-
-40 I
-60
Start 0.0 kHz 25006 pts Stop 8.49 GHz Start 0.0 kHz 25006 pts Stop 8.49 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | |__Powerabs |  atimit | |__Rangetow | Rangeup | RBW | Frequency | Powerabs |  atimit |
5,000 kHz | 150.000 kHz 1.000 khz | 1090160 kiz -63.52 dem | -30.52 d6 | 9,000 kHz 150.000 KRz 1.000 khz 9.07043 kHz -63.03 dBm -30.03 dB
150,000 kHz 30.000 MHz 10.000 kHz 22.23184 MHz -57.57 dem -34.57 d8 150,000 kHz 30.000 MHz 10.000 kHz 164.91009 kHz -57.73 dBm -34.73 dB
30.000 MHz 822.000 MHz 100.000 kHz 821.60440 MHz -45.46 dBm -32.46 d8 || 30.000 MHz | 822.000 MHz 100.000 kHz 821.60440 MHz -45.71 dBm | -32.71 d8
822,000 MHz 851.000 MHz 100.000 kHz 624.53497 MHz 19,59 dém -25.41.d8 | 622.000 MHz 851.000 MHz 100.000 kHz 824.56394 MHz 20.21 dBm -24,75 d8
851,000 MHz 1.000 GHz 100.000 kHz 857.02847 MHz -45.04 dBm -32,04 d8 | 851.000 MHz 1.000 GHz 100.000 kHz 881.29121 MHz -44,78 dBm -31.78 d8
1.000 GHz £.490 GHz 1.000 MHz 6.97953 GHz 57 dBm -19.57 db || 1.000 GHz 5.490 GHz 1.000 MHz 6.95481 GHz -32,74 dBm -19.74 d&
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(@1 Avgpwr @1 AvgPwr
Limit fheck Limit ffheck PARS
20 dbife—fPURIOUS | INE_ABS 20 cbifE—BELRIOUS | INE_AB pARS
10d 10d
od od
-10 -10
20 20
¥ 5 A
Start 0.0 kHz 25006 pts Stop 8.49 GHz Start 0.0 kHz 25006 pts Stop 8.49 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | | Powerabs |  atimit | Rangelow | Rangeup | RBW. | Frequency | _Ppowerabs |  auimit |
5,000 kHz 150.000 kHz 1.000 khz 9.91558 khz -62.82 dBm | -20.82 d6 | 9,000 kHz 150.000 KAz 1.000 khz 9.07043 kHz -63.71 dbm -30.71 dB
150,000 kHz 30.000 MHz 10.000 kHz 23,63339 MHz -57.52 dem -34.50 d8 150,000 kHz 30.000 MHz 10.000 kHz 25.24368 MHz -57.44 dBm -34.44 dB
30.000 MHz 822.000 MHz 100.000 kHz 722.70330 MHz -46.00 dBm -33,00 dB || 30,000 MHz 822.000 MHz 100.000 kHz 821.60440 MHz -46.20 dBm | -33.20 dB
822,000 MHz 851.000 MHz 100.000 kHz 827.05544 MHz 20.87 dém -24.13 d8 | 622.000 MHz 851.000 MHz 100.000 kHz 827.05544 MHz 20.28 dBm -24.71 d8
851,000 MHz 1.000 GHz 100,000 kHz 964.64785 MHz -45.11 dBm -32.11.d8 | 851.000 MHz 1.000 GHz 100.000 kHz 989.95255 MHz -44,84 dBm -31.84 d8
1.000 GHz £.490 GHz 1.000 MHz 6.91924 GHz -32.69 dBm -19.66 db || 1.000 GHz 8.490 GHz 1.000 MHz 6.96642 GHz -32.12 dBm -19.12 d&
3
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(@71 Avgpwr @1 AvgPwr
Limit §heck Limit §heck PARS
20 dbife—BPURIOUS | INF ARS 20 chife—BPURIOUS | INE_AB pARS
10 10
0 0
-10 -10
-20 20
S_LINE_ABS_
-40
60
Start 0.0 kHz 25006 pts Stop 8.49 GHz Start 0.0 kHz 25006 pts Stop 8.49 GHz
Spurious Emissions Spurious Emissions
| Rangelow | Rangeup | RBW | | Powerabs | Alimit | | _Rangelow | Rangeup | RBW | Frequenc | Powerabs | ALimit |
5,000 kHz 150.000 kHz 1.000 khz 9.35215 khz -62.57 dBm -20.57 db | 9,000 kHz 150.000 KAz 1.000 khz 11.46503 khz -63.45 dbm -30.45 dB
150,000 kHz 30,000 MHz 10.000 kHz 2530332 MHz -57.45 dBm -34.45 d8 150,000 kHz 30.000 MHz 10.000 kHz 24,2280 MHz -57.68 dBm -34.68 d&
30.000 MHz 822,000 MHz 100.000 kHz 725.86813 MHz -46.21 dBm -33.21.d8 | 30.000 MHz 822,000 MHz 100.000 kHz 820.02198 MHz -46.12 dBm | -33.12 d8
822,000 MHz 851.000 MHz 100.000 kHz 629.54695 MHz 20.85 dém -24.15.d8 | 622.000 MHz 851.000 MHz 100.000 kHz 829.54695 MHz 19.58 dBm -25.42 dB
851,000 MHz 1.000 GHz 100.000 kHz 852.56294 MHz -44.22 dBm | -31.22.d8 | 851.000 MHz 1.000 GHz 100.000 kHz 852.86064 MHz -44.55 dBm -31.55 d&
1.000 GHz £.490 GHz 1.000 MHz 6.99676 GHz -32.27 dBm -19.27 db || 1.000 GHz 8.490 GHz 1.000 MHz 6.95856 GHz -32.72 dBm -19.72 dB
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7. Frequency Stability
7.1. Test Results
7.1.1. Frequency Error Vs Voltage

SCS Bandwidth | Channel | RB Config Modulation Temperature Voltage Deviation Result Verdict
(Hz) (ppm)
15KHz 20MHz MCH Outer_Full DFT-QPSK NT LV -6.80 -0.008129 Pass
15KHz 20MHz MCH Outer_Full DFT-QPSK NT NV -8.40 -0.010042 Pass
15KHz 20MHz MCH Outer_Full DFT-QPSK NT HV -6.00 -0.007173 Pass

7.1.2. Frequency Error Vs Temperature

SCS Bandwidth | Channel | RB Config Modulation Temperature Voltage Deviation Result Verdict
(Hz) (ppm)
15KHz 20MHz MCH Outer_Full DFT-QPSK -30°c NV -5.00 -0.005977 Pass
15KHz 20MHz MCH Outer_Full DFT-QPSK -20°c NV -7.10 -0.008488 Pass
15KHz 20MHz MCH Outer_Full DFT-QPSK -10c NV -4.80 -0.005738 Pass
15KHz 20MHz MCH Outer_Full DFT-QPSK 0c NV -8.20 -0.009803 Pass
15KHz 20MHz MCH Outer_Full DFT-QPSK 10°c NV -6.80 -0.008129 Pass
15KHz 20MHz MCH Outer_Full DFT-QPSK 20°c NV -6.50 -0.007770 Pass
15KHz 20MHz MCH Outer_Full DFT-QPSK 30°c NV -6.70 -0.008010 Pass
15KHz 20MHz MCH Outer_Full DFT-QPSK 40°c NV -6.60 -0.007890 Pass
15KHz 20MHz MCH Outer_Full DFT-QPSK 50°c NV -6.30 -0.007531 Pass
The End
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